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March 26, 2018 

Mr. Pete Edmondson 
PILLOWFLEX INC. 
511 Tommy Lee Cook Road 
Palmetto, GA  30268 

Reference: Laboratory Test Report 
 Lab Identification No. 29844 
 Invoice No. 60981 

Dear Mr. Edmondson: 

One (1) sample, identified as PF-31 SYNTHETIC DOWN PILLOW, was received and tested in 
accordance with the California Technical Bulletin 117-2013, Section 3 Resilient Filling Materials Test. 
The results are as follows: 

 

Test Results 
Vertical Char Lengths 

11mm 12mm 11mm 

 

The sample submitted meets the requirements of the above standard. There were no ignitions or 
smoldering after 45 minutes on any of the three specimens tested. In addition, none of the three test 
specimens displayed a char which was greater than 38 mm. 

If there are any questions or when we can be of further assistance, please let us know. 

Sincerely, 

 

Brian S. Dement 

BSD/mr 


